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C-PRO® Epoxy Two Part

2-Part epoxy adhesive
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Thixotropic 2-Component Epoxy

C-PRO® Epoxy Two Part

Chemical Anchor
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C-PRO® Epoxy Two Part

Chemical Anchor
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C-PRO® Epoxy Two Part

Chemical Anchor
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C-PRO® Epoxy Two Part

Chemical Anchor

C-PRO® Epoxy Two Part Project References
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Asian Institute of Technology
Km 42 Paholyothin Highway. Kiong Luang. Pathumthani, Thadand 12120

P. 0. Box £ Klong Luang, Pathumthani 12120, Thailand. Tel (85-2) S24-8527, 245427 Fax.(65-2) 524-554¢4

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST: PULL-OUT TEST IN AXIAL TENSION

TEST SAMPLE: Three (3) specmens of "BISW RBS SR24" round bar bondad with "C-FRO EPOXY
TWOC PART" in concrete block having 2 size of 200 x 200 x 200 mm. were tested

CLIENT: CHEMITHAI PRODUCTS CO., LTD.

DATE OF TEST:  July & 2010

TEST RESULTS:
Soecmen ype iameler ptn | Maxmum Mode of Failure
No of of of Load
Specmen Drill hole | Drill hole
(mm.) (mm.) (kg )
1 BiSW 12 100 2320 |-The deformad bar slipped from the
REBS SR24 concrete block when appled the
maximum load
2 BISW 12 100 2480 |-The ceformed bar slipped from the
RB% SR24 concrete biock when appbed the
maximum load
3 BISW 12 100 2.350 |-The deformed bar shpped from the
RB2 SR24 concrete block when apphed the
maximum lcad
Note : This repont certfies the adequacy and representative character of the test samplel(s) only
TESTED BY:

R

MR. SAMWAI SORNSRIDA

TECHNICIAN

CHECKED 8Y: APPROVED BY
MR. EKKACHA!I YOOPRASERTCHAI DR. PENN ING
RESEARCH ASSOCIATE ASSOCIAT




Doc. No SO386E-10

AlT

Asian Institute of Technology
Km_ 42 Paholyothin Highway, Kiong Luang. Pathumtham. Thailand 12120

P. O. Box 4 Klong Luang. Pathumthani 12120, Thailand. Tel (££-3) 524-8827, 5245437 Fax (65-2) £24-5582

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: PULL-OUT TEST IN AXIAL TENSION

TEST SAMPLE: Three (3) specmens of "NS DB12 SD40" deformed bar bonded with "C-PRO EPOXY
TWO PART™ in concrate biock having 2 siza of 250 x 250 x 250 mm. were tested

CLIENT: CHEMITHAI PRODUCTS CO., LTD.

DATE OF TEST: July 4 2010

TEST RESULTS:
Maximum e Of Failure
No of of of Load
Specimen Drill hole | Dnil hole
{mm.) {mm.) (%g.)
1 NS 16 120 5850 |-The deformed bar slipped from the
DB12 SD40 concrete block when apphed the
maximum oad
2 NS 16 120 5720 |-The deformed bar slipped from the
D812 SD40 } concrete biock when apphed the
| maximum icad
3 NS 18 120 5,140 |-The deformed bar slipped from the
D812 SD<0 concrete biock when apphed the
maximum load
=

Note : This report certifies the adeguacy and represantative character of the test sampie(s) only

TESTED BY:

e

MR. SAMWAI SORNSRIDA
TECHNICIAN

CHECKED BY
\
yosi La [ AW,
MR. EKKACHAI YOOPRASERTCHAI DR. PENNU ﬁ% :
RESEARCH ASSOCIATE ASSOCIATE #R& &

as’
FIELD CDORD STE/SET
July 7, 2010




I T Doz No SO3BEF-10

Asian Institute of Technology
Km. 42 Paholyothin Hghway. Kiong Luang, Pathumthani, Thailand 12120

P. O Box & Klong Lusng, Pathumthani 12120, Thailand. Tel (£5-2) $24-5527, 524-8427 Fax i86-2) 524-5542

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPEOF TEST: PULL-OUT TEST IN AXIAL TENSION

TEST SAMPLE: Three (3) specimens ¢f "“TNS DB16 SD40" deformed bar bonded with "C-PRO EPOXY
TWO PART” in concrate block having a sze of 300 x 300 x 300 mm. were tested

CLIENT: CHEMITHAI PRODUCTS CO., LTD.

DATE OF TEST:  July 4, 2010

TEST RESULTS:
~ Specmen Type Oameter [ Depth | Maxmum| Wooe of faiure
No of of of Lead
Specimen Drill nole | Dnill hole
{mm.) {mm.) (kg.)
1 TNS 20 160 8950 |-The deformed bar slipped from the
D818 SD40 concrete block when apobed the
maximum load
2 TNS 20 160 B.015 |-The deformed bar slipped from the
02815 SD40 concrete block when apphed the
maximum load
3 TNS 20 160 8.801 [-The deformed bar shipped from the
DB16 SD4D concrete block when appled the
[ maximum c2d

Note : This report certifies the adegquacy and representative character of the test sample(s) only

TESTED BY:

N
MR. SAMWAI SORNSRIDA
TECHNICIAN

CHECKED BY:

-

MR. EKKACHAl YOOPRASERTCHAI
RESEARCH ASSOCIAT




Doc No 5C288C-10

AlT

Asian Institute of Technology
Km 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (£5-2) 524-8527, S24-8427 Fax (66-2) 524-5522

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: PULL-OUT TEST IN AXIAL TENSION

TEST SAMPLE:  Three (3) specmens of "BRP DB20 SD40" ceformed bar bonded with "C-PRO EPOXY
TWO PART" in concrete biock having 2 sze of 500 x 500 x 500 mm. were tested

CLIENT: CHEMITHAI PRODUCTS CO., LTD.
DATE OF TEST: June 30, 2010

TEST RESULTS:

ype ameter ¢ Maximum Mode of Faiure
No of of of Lead
Specmen Drill hole | Dnill hole
(rm (mm.) (kg.)
1 BRP 25 183 B820 |-The deformed bar slipped from the
DB20 SD40 concrete biock when apphed the
maxmum load
2 BRP 25 210 10,250 |-The ceformed bar siipped from the
DB20 SD40 concrete block when appbed the
maximym lgad
3 ERP 25 215 8.780 |-The deformed bar slipped from the
D820 SD40 concrete biock when apphed the
maximum icad

Note : This report certifies the adequacy and representative character of the test sample(s) only

TESTED BY:

RO

MR. SAMWAI SORNSRIDA

TECHNICIAN
CHECKED BY: APPROVED BY: ,.\1\5“""&.
\ S," "%
ZZRIT
— <
M &
MR. EKKACHAI YOOPRASERTCHAI DR. PEN
RESEARCH ASSOCIAT ASSOCIATE FE
FIELD COOR STESET

July 7. 2010




Doc. No. S0386D-10
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AIT

Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. O. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax.(66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: PULL-OUT TEST IN AXIAL TENSION

Rrvm©

MR. SAMWAI SORNSRIDA

TECHNICIAN

CHECKED BY:

MR. EKKACHAI YOOPRASERTCHAI
RESEARCH ASSOCIATE

TEST SAMPLE:  Three (3) specimens of "BISW RB9 SR24" round bar bonded with "C-PRO EPOXY
TWO PART" in concrete block having a size of 200 x 200 x 200 mm. were tested.
CLIENT: CHEMITHAI PRODUCTS CO., LTD.
DATE OF TEST:  July 4, 2010
TEST RESULTS:
Specimen Type Diameter Depth Maximum Mode of Failure
No. of of of Load
Specimen Drill hole | Drill hole
(mm.) (mm.) (kg.)
1 BISW 12 100 2,320 [-The deformed bar slipped from the
RB9 SR24 concrete block when applied the
maximum load.
2 BISW 12 100 2,480 |-The deformed bar slipped from the
RB9 SR24 concrete block when applied the
maximum load.
3 BISW 12 100 2,350 |-The deformed bar slipped from the
RB9 SR24 concrete block when applied the
maximum load.
Note : This report certifies the adequacy and representative character of the test sample(s) only.
TESTED BY:

APPROVED BY:




Doc. No. S0386E-10

AlT

Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. O. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax.(66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: PULL-OUT TEST IN AXIAL TENSION

TEST SAMPLE:  Three (3) specimens of "NS DB12 SD40" deformed bar bonded with "C-PRO EPOXY
TWO PART" in concrete block having a size of 250 x 250 x 250 mm. were tested.

CLIENT: CHEMITHAI PRODUCTS CO., LTD.
DATE OF TEST:  July 4, 2010

TEST RESULTS:

Specimen Type Diameter Depth Maximum Mode of Failure
No. of of of Load
Specimen Drill hole | Drill hole
(mm.) (mm.) (kg.)
1 NS 16 120 5960 |-The deformed bar slipped from the
DB12 SD40 concrete block when applied the
maximum load.
2 NS 16 120 5790 |-The deformed bar slipped from the
DB12 SD40 concrete block when applied the
maximum load.
3 NS 16 120 5140 |-The deformed bar slipped from the
DB12 SD40 concrete block when applied the
maximum load.
Note : This report certifies the adequacy and representative character of the test sample(s) only.
TESTED BY:
Pym e
MR. SAMWAI SORNSRIDA
TECHNICIAN
CHECKED BY:

Yom
MR. EKKACHAI YOOPRASERTCHAI
RESEARCH ASSOCIATE

July 7, 2010
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Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

Doc. No. S0386F-10

P. 0. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax.(66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: PULL-OUT TEST IN AXIAL TENSION

TEST SAMPLE: Three (3) specimens of "TNS DB16 SD40" deformed bar bonded with "C-PRO EPOXY
TWO PART" in concrete block having a size of 300 x 300 x 300 mm. were tested.

CLIENT: CHEMITHAI PRODUCTS CO., LTD.

DATE OF TEST:  July 4, 2010

TEST RESULTS:
Specimen Type Diameter Depth Maximum Mode of Failure
No. of of of Load
Specimen Drill hole | Drill hole
(mm.) (mm.) (kg.)
1 TNS 20 160 8,950 |-The deformed bar slipped from the
DB16 SD40 concrete block when applied the
maximum load.
2 TNS 20 160 8,015 |-The deformed bar slipped from the
DB16 SD40 concrete block when applied the
maximum load.
3 TNS 20 160 8,901 |-The deformed bar slipped from the
DB16 SD40 concrete block when applied the
maximum load.
Note : This report certifies the adequacy and representative character of the test sample(s) only.
TESTED BY:
%‘Wm{@
MR. SAMWAI SORNSRIDA
TECHNICIAN
CHECKED BY: APPROVED BY;
MR. EKKACHAI YOOPRASERTCHAI DR. PE
RESEARCH ASSOCIATE ASSOCIA

FIELD COOR
Julv 7 2010

OF STE/SET
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Asian Institute of Technology

Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

Doc. No. S0386C-10

P. O. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax.(66-2) 524-5544

TYPE OF TEST:

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

PULL-OUT TEST IN AXIAL TENSION

TEST SAMPLE: Three (3) specimens of "BRP DB20 SD40" deformed bar bonded with "C-PRO EPOXY
TWO PART" in concrete block having a size of 500 x 500 x 500 mm. were tested.
CLIENT: CHEMITHAI PRODUCTS CO., LTD.
DATE OF TEST:  June 30, 2010
TEST RESULTS:
Specimen Type Diameter Depth Maximum Mode of Failure
No. of of of Load
Specimen Drill hole | Drill hole
(mm.) (mm.) (kg.)
1 BRP 25 193 8,620 |-The deformed bar slipped from the
DB20 SD40 concrete block when applied the
maximum load.
2 BRP 25 210 10,250 [-The deformed bar slipped from the
DB20 SD40 concrete block when applied the
maximum load.
3 BRP 25 215 8,790 |-The deformed bar slipped from the
DB20 SD40 concrete block when applied the
maximum load.
Note : This report certifies the adequacy and representative character of the test sample(s) only.
TESTED BY:

Rermo

MR. SAMWAI SORNSRIDA

TECHNICIAN

CHECKED BY:

Yor< 1

MR. EKKACHAI YOOPRASERTCHAI
RESEARCH ASSOCIATE

FIELBD ;@
Julv 702010
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AlT

Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. O. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax.(66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY

TYPE OF TEST: PULL-OUT TEST IN AXIAL TENSION

TEST SAMPLE:  One (1) specimen of "BPW DB12 SD30" deformed bar bonded with "C-PRO EPOXY
TWO PART" in concrete block having a size of 300 x 300 x 300 mm. were tested.

CLIENT: CHEMITHAI PRODUCTS CO., LTD.
DATE OF TEST: June 30, 2010

TEST RESULTS:

Specimen Type Diameter Depth Maximum Mode of Failure
No. of of of Load
Specimen Drill hole | Drill hole
(mm.) (mm.) (kg.)
1 BPW 16 120 1,890 |-The deformed bar slipped from the
DB12 SD30 concrete block when applied the
maximum load.

Note : This report certifies the adequacy and representative character of the test sample(s) only.

TESTED BY:

MR. SAMWAI SORNSRIDA
TECHNICIAN

CHECKED BY: APPROVED BY:

MR. EKKACHAI YOOPRASERTCHAI DR. PENNURB_WA
RESEARCH ASSOCIATE ASSOCIATE R&O!

Il 7 201N
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AlT

Asian Institute of Technology
Km. 42 Paholyothin Highway, Klong Luang, Pathumthani, Thailand 12120

P. O. Box 4 Klong Luang, Pathumthani 12120, Thailand. Tel. (66-2) 524-5527, 524-6427 Fax.(66-2) 524-5544

STRUCTURAL ENGINEERING LABORATORY
STRUCTURAL ENGINEERING FIELD OF STUDY
SCHOOL OF ENGINEERING AND TECHNOLOGY
TYPE OF TEST:  PULL-OUT TEST IN AXIAL TENSION

TEST SAMPLE: Three (3) specimens of "TNS DB16 SD30" deformed bar bonded with "C-PRO EPOXY
TWO PART" in concrete block having a size of 500 x 500 x 500 mm. were tested.

CLIENT: CHEMITHAI PRODUCTS CO., LTD.

DATE OF TEST: June 30, 2010

TEST RESULTS:
Specimen Type Diameter Depth Maximum Mode of Failure
No. of of of Load
Specimen Drill hole | Drill hole
(mm.) (mm.) (kg.)
1 TNS 20 160 5,650 |-The deformed bar slipped from the
DB16 SD30 concrete block when applied the
maximum load.
2 TNS 20 155 4,320 |-The deformed bar slipped from the
DB16 SD30 concrete block when applied the
maximum load.
3 TNS 20 165 5,040 |-The deformed bar slipped from the
DB16 SD30 concrete block when applied the
maximum load.
Note : This report certifies the adequacy and representative character of the test sample(s) only.
TESTED BY:
Tyme
MR. SAMWAI SORNSRIDA
TECHNICIAN
CHECKED BY:

MR. EKKACHAI YOOPRASERTCHAI
RESEARCH ASSOCIATE

Julv 72010
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